
Pa
ge

 1 
of

 2 
Re

vis
io

n 
: C

N-
00

75
72

1-
D

Da
te

 : 
10

/2/
23

Ex
pl

od
ed

 V
iew

 : 
EV

 E
XH

AU
ST

 S
YS

 G
9.0

L 
G1

8 T
/A

Dr
aw

in
g 

No
. :

 10
00

00
11

64
1

G
R

O
U

P 
F

7

9

TO
 "A

"

9

7

25
21

14

14
28

19

27
23

26

3

26
27

23
16

15

16

11
,3
0

29

1
17

10

22
23

4
4

23
18

13

"A
"

2
(S

EE
 N

OT
ES

)

8 3

24

5
12

20

6

TO
 T

UR
BO

(S
EE

 N
OT

ES
)

23
27

26

23
27

26



EXPLODED VIEW: EV EXHAUST SYS G9.0L G18 T/A 

DRAWING #: 10000011641  GROUP D 

 
ITEM PART# QTY. DESCRIPTION 

REVISION: CN-0075721-D  Page 2 of 2 
DATE: 10/2/2023 

 1 G055978 1 BOLT U 3/8-16 X 3.0" W/SADDLE 
 (2)2 026073A 2 PLUG STD PIPE ¼ STEEL SQ HD 
 3 G083468 2 BOLT U 3/8-16 X 4 
 4 0D5061A 4 MTG BAND B-GRP CATALYST 
 5 10000038544 1 GASKET TURBO OUTLET 118.6MM 
 6 0K6733 1 ASSY TURBO EXHAUST OUT ENCL 
 (1)7 10000010147 2 ST03 C-GRP G26 130KW EXHAUST BRACE 
 8 G083218 1 RAIN CAP 4.00/4.19 
 (1)9 0C57370ST0R 2 BRACKET, HEAT SHIELD 
 10 0K6001 1 CATALYST MUFFLER 
  0K6002 1 MUFFLER SINGLE INLET AND OUTLET 
 11 0K6164A 1 ASSY TURBO EXHAUST OUT 
 12 0K9349 4 WASHER WEDGELOCK M8 SS 
 13 0C2454 2 SCREW HWHT M6-1 X 16 N WA Z/JS 
 14 G022131 8 WASHER FLAT 3/8-M10 ZINC 
 15 0A5215C 1 FLEX PIPE 3.0" 
 16 0C3433B 2 CLAMP BAND 3.0" 
 17 10000009840 1 CATALYST HEAT SHIELD G9.0 TURBO C-GRP 130KW 
 18 G067989 4 NUT HEX FL WHIZ M8-1.25 
 (1)19 10000010221 1 ST03 C-GRP G26 130 KW MUFFLER RAISING 
 (2)20 G070002 4 SCREW HHC M8-1.25 X 20 SS 
 21 G046526 4 WASHER LOCK M10 
 22 G039287 4 SCREW HHC M8-1.25 X 45 C8.8 
 23 G022145 24 WASHER FLAT 5/16-M8 ZINC 
 24 0K7283 1 PIPE TURBO EXHAUST 4IN. DIA. 
 25 G045772 4 NUT HEX M10-1.5 G8 YEL CHR 
 26 G042907 16 SCREW HHC M8-1.25 X 16 C8.8 
 27 G022129 16 WASHER LOCK M8-5/16 
 28 G051756 4 SCREW HHC M10-1.5 X 20 C8.8 
 29 0F9071 1 SENSOR OXYGEN 
 30 A0004998364 1 EXHAUST BLANKET 9.0L TURBO OUT (NOT SHOWN) 
 
 
  
 
NOTES (UNLESS OTHERWISE SPECIFEID): 
(1) SHEET METAL PARTS LISTED IN THE BOM TABLE ARE REPRESENTING GENERIC PARTS (NO COLOR)  
•MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO AS400 BOM. 
•CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY)  
  IN THE SYSTEM FOR CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169). 
 2) ADD HIGH TEMP ANTI-SIEZE TO BOLT 


